Ihi Mini Excavator 30j E Parts Catalog
Full download: http://manual place.com/download/ihi-mini-excavator-30j-e-parts-catal og/

MEMO

Thisisthe cut pages sample. Download all 194 page(s) at: ManualPlace.com



http://manualplace.com/product/ihi-mini-excavator-30j-e-parts-catalog/

PARTS CATALOG

S0J
MINI ENGAVATOR

SERIAL No. BEOOOOO1 ~

IHI

Jo) | |IBREEBBEARINE=RL

Ishikawajima Construction Machinery Co., Ltd.

PUB.No.1



IHI 30J

INDE X = /N
DESCRIPTION % 2 SHEET No. |[PAGE
LOWER MACHINE ; TERHEH
LOWER MACHINE ASS'Y T EBRRALT 1-1 []] 2
CRAWLER SHOE ASS'Y yu-35 va—#li 1-2 []| 4
CRAWLER SHOE ADJ. DEVICE ru—7 va-EBEE 1-3 []]| s
FRONT IDLER ASS'Y Javh TA KL 1- 4 []| s
LOWER ROLLER ASS'Y B7— o—SH 1-5 []]| 10
UPPER ROLLER ASS'Y T y8— o= 1-6 []]| 12
LOWER TRACTION PIPING ASS'Y TEbETRCERLL 1- 7 []] 14
TURNTABLE ; —v5—=TI;
TURNTABLE & g = 5 =T VRBEEINT Y v S 2- 1 []| 18
SWING BEARING ASS'Y
SWING DRIVE DEVICE ; hECIEREN 5 & ;
SWING DRIVE DEVICE BT 3- 1 []] 22
HYDRAULIC PIPING ; HERE ;
RETURN & SUCTION PIPING ASS'Y ) 5 - RY Y v 3 VECEIT a- 1 []] 28
SWING & TRACTION PIPING ASS'Y BEEI R TRCE ST a- 2 []] 30
PUMP DISCHARGE & AL THMRT 0 21 vyREM]  4- 3 []] 32
BOOM SWING PIPING ASS'Y
CONTROL PIPING ASS'Y FIRCEAITL (Y a— b~ L/ S—F) a- 4 []] 36
(FOR SHORT LEVER)
CONTROL PIPING ASS'Y HIBRCEATL (v a— b LX—M,CE)|  4- 4 40
(FOR SHORT LEVER, CE)
TRACTION SHIFT PIPING ASS'Y EATUNRCE AL 4- 5 []| 44
— 1 —
Ishikawajima Construction Machinery Co., Ltd. REV No©



IHI 30J

INDEX =] x
DESCRIPTION % PR SHEET No. |PAGE
HYDRAULIC INSTRUMENT ; i3 |
TRACTION MOTOR ASS'Y EATE— 74T 5- 1 [ ]| 48
SWING MOTOR ASS'Y BeElE — £ 41T 5- 2 []| s2
ROTARY JOINT ASS'Y =gy YaA v T 5- 3 []| s6
CONTROL VALVE ASS'Y Iy bo—i SLTHL 5- 4 []| s8
REMOTE CONTROL VALVE ASS'Y YEIY SLTHET 5- 5 [ ]| 64
(FOR SHORT LEVER) (Ya—bF UVN—HF)
SOLENOID VALVE ASS'Y VVIA K ST 5- 6 [ ]| 68
HYDRAULIC OIL TANK ASS'Y {EBhinS 2 KT s- 7 [ ]| 70
OIL PUMP ASS'Y AN R TR 5-8 []| 72
BOOM CYLINDER ASS'Y ("Y"TYPE) T—Lh VY UHML CY 54 F) 5-9 []| 7
BOOM CYLINDER ASS'Y ("P"TYPE) T4 VY IHHL (P 547F) 5- 9A []| 78
ARM CYLINDER ASS'Y ("Y"TYPE) T—h YYVFEEL CY 547) s-10 [ ]| 8o
ARM CYLINDER ASS'Y ("P"TYPE) T—4h VYL (P 547F) 5-10A [ ]| 82
BUCKET CYLINDER ASSY CY'TYPE) | 7y b YUus#y (Y 547 5-11 [ ]| 84
BUCKET CYLINDER ASSY ('P'TYPE) | %y bk YYus4ly CP" 47|  5-11a [ ]| 86
BOOM SWING CYLINDER ASS'Y T—b AV VY IS s5-12 [ ]| 88
("Y"TYPE) CY 547)
BOOM SWING CYLINDER ASS'Y T—b AV YV UFHL 5-12a [ ]| 90
("P"TYPE) CP" 547)
BLADE CYLINDER ASS'Y ("Y"TYPE) BrAR > )V SHL YT 24 7) 5-13 [ ]| 92
BLADE CYLINDER ASS'Y ("P"TYPE) PEEAR Y ) v 4L P 9 47) 5-13A [ ]| o4
TRACTION SHIFT VALVE ASS'Y EATYH SV THTL 5-14 []| 9
OPERATING CONTROLS ; IR (ERAGR
TRACTION LEVER ASS'Y FEAT LS —HHTL 6- 1 [ ]| 100
CONTROL LEVER ASS'Y Iy bo—b LoA—AIL 6- 2 []| 102
(FOR SHORT LEVER) (va—h LiS—f)
BLADE & B RR 7~ 5 ALY 6- 3 [ ]| 104
BOOM SWING CONTROL ASS'Y 3> b o—JLAY
ENGINE CONTROL ASS'Y Tyvy avbo—)r 6- 4 [ ]| 1086
- 2 -
Ishikawajima Construction Machinery Co., Ltd. REV No©



IHI 30J

I NDEX =] X
DESCRIPTION & ) SHEET No. |PAGE
POWER UNIT ; ND—- azy b
ENGINE & ACCESSORIES LYIVRT V€YY 7- 1 []] 10
AIR CLEANER & MUFFLER ASS'Y I7— 7Y —FR7 I 7- 2 [ ]| 114
OIL PUMP DRIVE DEVICE AN R TRR R 7- 3 []| 16
FUEL TANK & PIPING ASS'Y WXL S o RREEAANL 7- 4 []| 118
FUEL TANK & PIPING ASS'Y WKLY o RECEHL T- 4 120
(W,/WATER SEDIMENTER) (V=% €F4 45
CAB & RELATED PARTS; * v TRA{RERS ;
COVER ASS'Y 793 —4l3z 8- 1 [ ]| 124
NOISE ABSORBENT ASS'Y LEL i 8- 2 []| 128
OPERATOR ROOM ASS'Y(1) (FORITAL)| i@#z=#4is7 (1) (ITALFI) 8- 3 []] 130
OPERATOR ROOM ASS'Y(2) (FORITAL)| @#ZE4Ii (2) (ITALF) 8- 4 [ ]| 134
OPERATOR SEAT & SWING LOCK ASS'Y | #~XVU—% ¥ — hKifilala v 741 8- 5 [ ]| 138
OPERATOR SEAT & SWINGLOCK ASS'Y | #~L—% &— hRifEln v 241 8- 5 140
(W,/SUSPENSION) (2R a3 U
COUNTER WEIGHT ASS'Y YLy HIA M 8- 6 [ ]| 142
NAME PLATE ASS'Y (FOR ENGLISH) | *—4 7L— MAY (3EX) 8- 7 [ ]| 144
NAME PLATE ASS'Y (FOR HUTTER) | #—4 7L — Mii (HUTTERAD) 8- 7 146
NAME PLATE ASS'Y (FOR GERMANY)| X—4 7L— ML (K4 ) 8- 7 150
NAME PLATE ASS'Y (FOR ITALIAN) | *—4 7U—MAY (1% ) 7H) 8- 7 152
NAME PLATE ASS'Y (FOR FRENCH) | #—4 7V—MiY (75> 2H) 8- 7 [D]]| 154
NAME PLATE ASS'Y (FOR DUTCH) =L FU— MY (7 v 7H) 8- 7 156
NAME PLATE ASS'Y (FOR DANISH) F=b FU—MEY (Fre—-sm)| 8- 7 158
ELECTRIC SYSTEM ; ERRHE ;
ELECTRIC SYSTEM BRRKE 9- 1 []]| 162
INSTRUMENT PANEL ASS'Y FHEMHI (v a— b LX—f) 9- 2 []]| 166
(FOR SHORT LEVER)
CAR HEATER ASS'Y (FOR ITAL CAB)| #— t—##ii (ITAL# v 7H) 9- 3 []] 10
TOOLS & ACCESSORIES ; IR ;
TOOLS & ACCESSORIES TRRMIES 10-1 [ ]| 174
- 3 -
Ishikawajima Construction Machinery Co., Ltd. REV No©®



IHI 30J

INDEX =] R
DESCRIPTION £ ) SHEET No. |PAGE
HOE ATTACHMENT ; R— 7H9FXUb;
HOE ATTACHMENT ASS'Y F— FYyFA Y ML 1n-1 []]| 178
BOOM SWING ASS'Y T—Lb 24 VUL 11-2 []] 182
HOE BUCKET ASS'Y d— /Ny ST 11-3 [ ]| 184
HOE BUCKET ASSY (W/EYE PLATE)| #&— /Y7y MAW(TA4 7U—MMH| 11- 3 186
HOE ATTACHMENT PIPING ASS'Y R— THyFA Y MBI 11- 4 [ ]| 188
BLADE ATTACHMENT ; BERTIvFXU b
BLADE ATTACHMENT ASS'Y AT 12- 1 [ ]| 192
BLADE PIPING ASS'Y L 12- 2 [ ]| 194
OPTION SPECIFICATION ; BRI
SPARE PORT PIPING ASS'Y Tl — MBI 15— 1 [ ]| 198
MIRROR ASS'Y 3 —Hr 15- 2 [ ]| 202
LIGHT ASS'Y 54 M 15- 3 [ ]| 204
CANOPY ASS'Y (FOR TOPS) #y /) EHISL (TOPSF) 15- 4 [ ]| 206
PARTS INDEX ; BRBESIRFRS ;
ENGINE PARTS CATALOG ; IOV N=Y HhsoT;
— 4 —
Ishikawajima Construction Machinery Co., Ltd. REV No©®



SECTION 1

LOWER MACHINE

T & &

Jo) | | REEARINSAKL

Ishikawajima Construction Machinery Co., Ltd.



IHI T AALIT )

LOWER MACHINE ASS'Y REV. No. @
MODEL —2- SHEET No.1— 1




RHES| & &% & 5 Y T 2 o EBREHRE #H H 5 # 1 %
KEY No.|] PART No. DESCRIPTION Q'TY|CHAN., SERIAL No. REMARKS
TEB#EAA L '
0 x5300 995 00 | Lower Machine Ass'y 1 BE000001~
Ju—-35 Ya—Hv
0-1 x5300 760 00 | Shoe Ass'y, Crawler (Rubber) 1 BE0O00001~
Jua—35 va—#vw
0-2 x5300 637 00 | Shoe Ass'y, Crawler (Steel) 1 BE000001~
A13— (H)
1 4457 314 00 | *Cover (RH.) 1 BE000001~
ML b (LW, FWH #E)
2 0518 100 20 | *Bolt, Treatment (W,/L.W, F.W) 14 BE000001~ M10x 20 P=1.25
F13— (%)
3 4457 315 00 | *xCover (L.H.) 1 BE000001~
Ih J9—F Ya—
4 0653 709 UA | *Shoe, Rubber Crawler 2 BE000001~
so—5 Ya—#3
4-1 #0653 777 UA | *Shoe Ass'y, Crawler (Steel)(W300) 2 BE000001~ Sh.No.1 — 2
Ja—3 va —‘*ﬂﬂ
4-2 #0653 076 UA | *Shoe Ass'y, Crawler (Steel)(W400) 2 BE000001~ Sh.No.1 - 2
A3— (£)
5 4458 174 00 | *Cover (RH.) 1 BE000001~
H8— (%)
6 4458 175 00 | *Cover (L.H.) 1 BE000001~
Jaty b
7 0910 950 12 | *Grommet 2 BE000001~
07— 7U—AL4
8 A4200 688 00 *Frame, Lower 1 BE000001~
"UT #) b
9 4003 079 00 | *Bolt, "U” 4 BE000001~
7y o—SHr
10 #5300 608 00 * Roller Ass'y, Upper 2 BE000001~ Sh.No.1 — 6
B b
11 0555 120 30 | *Bolt, Treatment 18 BE000001~ M12 x 30
BUNTRRES
12 0595 120 00 | *Washer, Treatment 18 BE000001~ M12
FITE—SHL
13 #0757 651 UA | *Motor Ass'y, Traction 2 BE000001~ Sh.No.5 -1
KS47 ZXFakv b
14 4234 513 00 | *Sprocket, Drive 2 BE000001~
N —
15 4460 756 00 | *Cover 1 BE000001~
B b (LW, FWAD)
16 0517 080 12 * Bolt, Treatment (W,/L.W, F.W) 2 BE000001~ M8 x 12
TV -
17 4461 717 00 | *Cover, Under 1 BE000001~
755
18 0690 201 09 *Plug 12 BE000001~
ov— o—S#7
19 #5301 134 00 | *Roller Ass'y, Lower 8 BE000001~ Sh.No.1 - 5
BN S
20 0595 160 00 | *Washer, Treatment 16 BE000001~ M16
BALEE AL b
21 0555 160 30 * Bolt, Treatment 16 BE000001~ M16 x 30
BNTERES:
22 0595 120 00 * Washer, Treatment 8 BE0O00001~ Mi12
MRSy b (E)
23 0535 120 00 * Nut, Treatment 8 BE0C0001~ Ml12 P=1.25
BBV b (75 Y OA)
24 0457 120 30 * Bolt, Treatment (W /Flange) 18 BE000001~ M12 x 30
Ya— HAK (B
25 4475 587 00 | *Guide, Shoe (R.H.) 2 BE000001~
Ya— HA K (%)
26 4475 586 00 | *Guide, Shoe (L.H.) 2 BE000001~
BINTHRES
27 0595 120 00 * Washer, Treatment 12 BE000001~ Ml12
BBV b
28 0555 120 35 * Bolt, Treatment 12 BE0000O1~ M12 x 35
pe =
N OTE
IHI e

MODEL [R{‘A]

LOWER MACHINE ASS'Y

__3_

REV. No. @

SHEET No. 1 —1




For 400mm 17
I H I s0-5 La—#T
CRAWLER SHOE ASS'Y
is the cuMORSes M. Download all 194

page(s) at: M



http://manualplace.com/product/ihi-mini-excavator-30j-e-parts-catalog/

